
DH009B
HACK SQUAT



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Ltem NO. Description Qty Ltem NO. Description Qty

1 Base Frame 1 34 Plug 4

2 Left Upright Frame 1 35

Weight Plate Storage

6

3 Right Upright Frame 1 36 1

4 Seat Support 1 37

Plug φ48

1

5 Pedal Bracket 1 38 Bumper 6

6 Middle Connection Frame 1 39 Aluminium Grip 2

7 Support Frame 1 40 Aluminium Cap 2

8 Upper Beam Frame 1 41 Bushing φ25×φ12.2×13 4

9 Lead Rail 2 42 Bushing φ45×φ32×15 4

10 Fix Frame 2 43 Bushing φ38×φ25.4×18 2

11 Left Handle 1 45 Large Rubber Bumper 2

12 Right Handle 1 46 Pop Pin 1

13 Adjustable Handle Frame 1 47 Flat Head Cap Screw  M10×25 9

14 Link Frame 1 48 Flat Head Cap Screw  M12×95 4

15 Right Extend Frame 1 49 Flat Head Cap Screw  M12×35 4

16 Left Extend Frame 1 51 Hex Head Bolt M10×30 7

17 Left Idler Wheel Frame 1 52 Hex Head Bolt M12×30 30

18 Right Idler Wheel Frame 1 53 Hex Head Bolt M12×65 2

19 Moving Bar 1 54 Hex Head Bolt M12×80 4

21 Foot Plate 1 55 Hex Head Bolt M16×90 2

22 Shaft φ35×197 1 56 Hex Head Bolt M12×130 12

23 Truss Plate 1 58 Flat Washer φ11×φ20×2 7

24 Small Bush 6 59 Flat Washer φ13×φ24×1.5 66

25 Roller Assembly 8 60 Flat Washer φ16.5×φ32×2 2

26 Externally Threaded Shaft 4 62 Spring Washer φ12 28

27 Internal Threaded Shaft 4 63 Nylon Lock Nut M12 37

28 Bushing 12 64 Snap Spring 2

29 Small Aluminum Handle 1 65 Weight Horn 2

30 External Fixing Plate 1 67 Socket Head Cap Screw  M10×65 4

31

Seat Pad

4 68 Hex Head Bolt M12×95 3

32

Seat Pad

4 70 Stoper φ18×14 1

33 Flat Washer Φ50.8×Φ13.5×3 4 71 End Cap 1

Rubber Foot

Back Pad



6

E
xploded V

iew

1

2

3
4

5

6

8

9

9

10

10

11

12

13

14

15

16

18

17

19

21

22

23

24

24

25

25

25

25
26

26

26

26

27

27

27

27

28
28

28

28

28

28
28

28

28

28

28

28

29

30

36

37

33

33

33

33

34

34

34

34

31

31

31

31

3232

32

32

35

35

35

35

35

35

38

38

38

38

38

38

39

39

40

40

41

41

41
41

4242

42

42

43

43

45

45

46
47

47

47

47

47

47
47

47

48

48

48

48

4949

49

49

51
51

51
51

51

51
51

52
52

52 52 52
52

52

52

52

52

52
52

5252

52

52

52

52

52

52

52

52

52

52

52

52

52

47

53
53

5454

54
54

55

55

56

56

56

56

56

56

56

56

56

56

56

56

58 58

58

58

58

58

58

59

59
59

59

59

59

59

59

59

59

59
59

59

59

59

59
59

59

59

59

59

59

59

59
59

59 59

59

59

59

59

59

59

59

59

59

59

59

59

59 59 59

59
59

59

59

59

59
59

59

59

59

59

59

59

59

59

59

59

59

59

59

59

60

60

62

62

6262

62
62

62

62

62
6262

62
62

62

62

62

62
62

62

62

62

62

62

62

62

62 62

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

63

6363

63

63

63

63

63

63

63

63 63

63
63

64

64

65

65

67

67

67

67

68

68

68

70

71

7



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

12

11 59

59

59

59

62

62

62

62

52

52

52

52

18

17

65

65

64

64

9

9

47

47

1

52

52

5959

Ltem NO. Description Qty Ltem NO. Description Qty

1 Base Frame 1 47 Flat Head Cap Screw  M10×25 6

9 Lead Rail 2 52 Hex Head Bolt M12×30 6

11 Left Handle 1 59 Flat Washer φ13×φ24×1.5 6

12 Right Handle 1 62 Spring Washer φ12 4

17 Left Idler Wheel Frame 1 64 Snap Spring 2

18 Right Idler Wheel Frame 1 65 Weight Horn 2



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Ltem NO. Description Qty Ltem NO. Description Qty

2 Left Upright Frame 1 55 Hex Head Bolt M16×100 2

3 Right Upright Frame 1 56 Hex Head Bolt M12×130 4

6 Middle Connection Frame 1 59 Flat Washer φ13×φ24×1.5 18

8 Upper Beam Frame 1 60 Flat Washer φ16.5×φ32×2 2

52 Hex Head Bolt M12×30 6 62 Spring Washer φ12 6

54 Hex Head Bolt M12×80 2 63 Nylon Lock Nut M12 6

2

36

8

59

59

59
59

59

59

59

59

5959

59
59

59 59

59

59

59

56

56

56

56

54
54

63

63
63

63

55

55

60

60

52
52

52 52

62
62

62
62

62
62

52
52



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Ltem NO. Description Qty Ltem NO. Description Qty

4 Seat Support 1 53 Hex Head Bolt M12×65 1

36 Seat Pad 1 58 Flat Washer φ11×φ20×2 7

37 Back Pad 1 59 Flat Washer φ13×φ24×1.5 10

51 Hex Head Bolt M10×30 7 62 Spring Washer φ12 8

52 Hex Head Bolt M12×30 8 63 Nylon Lock Nut M12 3

37

36

4

52
52

52
52

52

51 51

5151

51
51

51

58 58

58
58

5858

58

62

62

62

62

59
59

59

59

63 59

59 53



12

STEP 4
Note：Wrench Tighten Screws.

Ltem NO. Description Qty Ltem NO. Description Qty

5 Pedal Bracket 1 52 Hex Head Bolt M12×30 6

7 Support Frame 1 54 Hex Head Bolt M12×80 2

21 Foot Plate 1 56 Hex Head Bolt M12×130 8

30 External Fixing Plate 1 59 Flat Washer φ13×φ24×1.5 30

31 Weight Plate Storage 4 62 Spring Washer φ12 6

48 Flat Head Cap Screw  M12×95 4 63 Nylon Lock Nut M12 14

48

48
48

48
21

5

5454

59

59

30

59

59 59

59

59

59

59

59

59
59

63

63

63

63

63
63

62

62

62

62

62
62

52
52

52

52

52

59 59

59

59
59

63

56

56

31

7



13



14



15




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



